FO1 8B LOCK KIT

B E/ILOCK KIT

8 ___\,‘;g’,‘&’
3
e
//
)/
i
ey
P
o




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F01-01 6AQV-011000-1000-10 LOCK KIT HEAT 1
F01-02 30102-050008900 INNER HEX SCREW M5x8 P 7S F A Sk 4T M5X8 2
F01-03 30102-050025900 INNER HEX SCREW M5x25 7S A RISk R ET MBX25 3
F01-04 6AQV-011020-4000 KEY AR 2
F01-05 6KJ0-010001 BOLT B SLiR A2 2
F01-06 CFCV-CAC002-2000-M1 CLIP CLIP 1
F01-07 30102-050012810 SCREW M5X12 B24T M5X12 2
F01-08 6AQV-011012-1000 SEAT CABLE EEBAIER 1
F01-09 6GU#-010320-6000 LOCK SEAT, SEAT YRR 1
F01-10 30006-060022810 BOLT M6X22 1244 M6X22 2




FO2 J§ 7= #% MUFFLER

7 2/MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F02-01 6090-020010 GASKET, EXHAUST PORT BESOBHD 2
F02-02 6L.30-020005 LOCK NUT BRIRE 4
F02-03 6AQV-021100-1000-10 EXHAUST PIPE ASSY HSEREAY 1
F02-04 30204-080810 LOCK NUT M8 LGB A LT B IR B M8 2
F02-05 30006-080035810 BOLT M8X35 12 M8X35 3
F02-06 A000-020004 DAMPER, MUFFLER HESRETE 2
F02-07 A000-020005 BUSHING wE 4
F02-08 6AQV-021400-1000 SEAL SLEEVE, GRAPHITE AEEHE 1
F02-09 6AQV-021500-1000 CLAMP KIT A 1
F02-10 6GU#-021005-6000 GUARD RUBBER SLEEVE FEBRE 3
F02-11 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20R 7N AR E] 1
F02-12 6AQV-021002-1000 BUSHING WE 1
F02-13 6AQV-021003-1000 RUBBER BUSHING, GUARD FEBRE 1
F02-14 6AQV-021001-1000 GUARD, MUFFLER HESRFS 1
F02-15 6AQV-021200-1000-10 MUFFLER ASSY BRIREEAS 1




F03-1-V2 &%2-1 FRAME-1

8 5 1 /JFRAME ASSY

Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remarks

F03-1-V2-01

6AQV-030400-1500

HEADLIGHT ASSY

RITZERZAN




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-1-V2-02 6090-040303 BUSHING wE 2
F03-1-v2-03 6090-040302 CUSHION SLEEVE EHRRE 2
F03-1-V2-04 9010-160101 HEADLIGHT RUBBER DAMPER RTERAT AR 2
F03-1-V2-05 6L.30-030092 BOLT M10x22 T A0 iR R M10X22 4
F03-1-V2-06 6AQV-030030-1000 RH GUARD HAiIFSREAY 1
F03-1-V2-07 6AQV-030008-1000 BRACKET, LH GUARD EFSLRE 1
F03-1-V2-08 30006-060010810 BOLT M6X10 124 M6X10 5
F03-1-V2-09 6AQV-030005-1000 LH BRACKET, LOWER GUARD TIFELLRE 1
F03-1-V2-10 6AQV-030006-1000 RH BRACKET, LOWER GUARD THREALRE 1
F03-1-V2-11 A000-030004 SIDE STAND SPRING SLEEVE MERERE 1
F03-1-V2-12 A000-030210 SIDE STAND SPRING ASSY WEBEARS 1
F03-1-Vv2-13 6AQV-030600-1001-0BP00 SIDE STAND (MAUD SPIRIT BLACK) MIEREAS 1
F03-1-V2-14 6080-030004 SIDE STAND BOLT -2 1
F03-1-V2-15 30204-080810 LOCK NUT M8 £EBEARAZZHYRIEZEE V8 1
F03-1-V2-16 30001-102170110 BOLT M10X1.25X170 124 M10X1.25X170 1
F03-1-V2-17 30001-102150110 BOLT M10x1.25x150 124 M10X1.25X150 1
F03-1-V2-18 6AQV-030093-1000 INNER HEX SCREW RN BIRE] 1
F03-1-Vv2-19 6NT1-000292 NUT M18 FERUE 5 B M18 1
F03-1-V2-20 6AQV-030092-1000 ADJUSTING SCREW, ENGINE kN EREL 1
F03-1-V2-21 6AQV-030004-1000 BUSHING, ENGINE RNZHERE 2
F03-1-V2-22 6WWV-030011-5000 INNER HEX SCREW M10x45 RN AIRETM10X45 1
F03-1-Vv2-23 30006-060012810 BOLT M6X12 12 M6X12 5 ALT:- 30006-060012870
F03-1-V2-24 30006-060016810 BOLT M6X16 124 M6X16 2 ALT:- 30006-060016870
F03-1-V2-25 6WWV-030019-5000 CUSHION SLEEVE EHRRE 2
F03-1-V2-26 9060-180029 RADIATOR SLEEVE TUBE HMARETIREESE 2
F03-1-V2-27 6AQV-030030-3000 ABS BRACKET ABSZREFE 1
F03-1-V2-28 6AQV-030040-1000 FRONT BRACKET, FUEL TANK AR R LR 1
F03-1-V2-29 6AQV-031000-1005-10-0BP00 FRONT FRAME ASSY (MAUD SPIRIT BLACK) FEZERAN 1
F03-1-V2-30 30006-080020810 BOLT M8X20 124 M8X20 2
F03-1-Vv2-31 6AQV-030007-1001 BRACKET, BRAKE FLUID RESERVOIR MR R 1
F03-1-V2-32 6AQV-030003-1000 ADAPTER BRACKET, CANSITER R R 1
F03-1-V2-33 30204-102810 NUT M10X1.25 126 M10X1.25 2
F03-1-V2-34 6KJC-190012-8000 VEHICLE PLATE EimtEhe 1
F03-1-V2-35 30902-0401320 RIVET GB/T12618_4.2X8 44l GB/T12618_4.2X8 2




F03-2 Z&2%2-2 FRAME-2

FO3%2% & iR/FRAME ASSY

_/ﬁ@”

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-2-01 6GU#-030007-6000 REAR FRAME BOLT B ERLR 2R 4
F03-2-02 6AQV-032000-1003-0BP00 REAR FRAME ASSY BIERERAS 1
F03-2-03 6AQV-030017-1000 BRACKET, ROLL-OVER SENSOR MMA1E B ER Lo ST 2R 1
F03-2-04 30006-050020810 BOLT M5X20 12 H: M5X20 2




FO03-3 Z2RY#F GEARSHIFT LEVER

2R HF/GEARSHIFT LEVER

11—




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-3-01 30121-080025160 SCREW M8X25 124 M8X25 1
F03-3-02 30400-00880 BEARING 8x22x7 TRk 8X22X7 2
F03-3-03 6NQ#-140104-6002 PEDAL BOLT PEATIRRE 1
F03-3-04 6GUV-140101-6000 RUBBER SLEEVE, PEDAL HBIIRE 1
F03-3-05 6AQV-141030-1000 SHIFT PEDAL THEIRAES 1
F03-3-06 30121-060016700 SCREW M6X16 124 M6X16 2
F03-3-07 30006-060022810 BOLT M6X22 B2 M6X22 1
F03-3-08 30200-060810 NUT M6 12 M6 1
F03-3-09 6AQV-141021-1000 MIDDLE CONNECTING ROD HEEST 1
F03-3-10 30200-060810 NUT LEA S 2
F03-3-11 6AQV-141000-1001 GEARSHIFT LEVER CONNECTING ASSY THTERAS 1
F03-3-12 6AQV-141010-1000 SHIFT ROCKER ARM PR 1




F04-1 ¥kM41 PLASTICS 1

5 1 /PLASTICS 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-1-01 6AQV-040101-1001 WINDSHIELD PN IE 1

F04-1-02 6AQV-040201-1000 UPPER PRESS COVER, HEADLIGHT RIRAT EE=AR 1

F04-1-03 6KMV-190001-8500 DECO PLATE, WINDSHIELD XU $38 35 2 £ R 1

F04-1-04 6AQV-040206-1000-0HCO0 RH GUARD, HEADLIGHT (VELOCITY GREY) KAOBRFE 1

F04-1-04 6AQV-040206-1000-0VEQO RH GUARD, HEADLIGHT (NEBULA WHITE) RAIBFE 1

F04-1-05 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 2

F04-1-06 8080-041130 EXPANSION RIVET ASSY BHAKIRETAS 2 ALT:- 8080-041131, 8080-041132
F04-1-07 6AQV-040204-1002-0RMO0 RH WING (MAGMA RED) AENE 1

F04-1-08 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 14N B IRE] 2

F04-1-09 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 7

F04-1-10 6AQV-040202-1001-0BUOO HEADLIGHT PANEL (MAUD SPIRIT BLACK) KATEHR 1

F04-1-11 6KM#-160420-8001 SPONGE MAT KA BRE 6

F04-1-12 8080-000002 CLIP NUT ST4.8 R ST4.8 3

F04-1-13 30110-481130010 SELF-TAPPING SCREW ST4.8X13 H BU84T ST4.8X13 10

F04-1-14 A000-040302 RUBBER DAMPER MNP EEPBR 2

F04-1-15 6AQV-050004-1000 GUARD, LOWER TRIPLE CLAMP TEAMRIPE 1

F04-1-16 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x 14NN A &N IRET 2

F04-1-17 6AQV-050009-1001-0D000 FRONT FENDER (ZIRCON BLACK) AR AE 1 FOR BLACK BIKE
F04-1-17 6AQV-050009-1001-0BM0O FRONT FENDER (NEBULA BLACK) AT AE 1 FOR WHITE BIKE
F04-1-18 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14R7< A& MIZET 4

F04-1-19 6AQV-040203-1002-0RM00 LH WING (MAGMA RED) EENE 1

F04-1-20 6AQV-040205-1000-0HC00 LH GUARD, HEADLIGHT (VELOCITY GREY) RAEFE 1

F04-1-20 6AQV-040205-1000-0VEOO LH GUARD, HEADLIGHT (NEBULA WHITE) KITEFE 1

F04-1-21 6AQV-040301-1001 DASHBOARD NRE 1

F04-1-22 6090-040303 BUSHING wE 3

F04-1-23 6090-040302 CUSHION SLEEVE ZEHRE 3

F04-1-24 6AQV-041117-1002 USB PLUG COVER USB# = 1

F04-1-25 6AQV-041115-1000 RUBBER GASKET, HEADLIGHT PANEL RATEMRAR 2

F04-1-26 6AQV-040302-1001 REAR GUARD, DASHBOARD NEREBEE 1




F04-2 ¥%M42 PLASTICS 2

WL 1/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 6AQV-041111-1001 IGNITION LOCK GUARD RABE 1
F04-2-02 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 6
F04-2-03 6AQV-040403-1002 FUEL TANK UPPER GUARD LS 1
F04-2-04 8080-041130 EXPANSION RIVET ASSY BHBAKIRETAS 2 ALT:- 8080-041131, 8080-041132
F04-2-05 6AQV-040402-1001-0D000 RH GUARD, FUEL TANK (ZIRCON BLACK) MFEAFSE 1
F04-2-05 6AQV-040402-1001-0VEOO RH GUARD, FUEL TANK (NEBULA WHITE) mFEATFE 1
F04-2-06 30110-481130010 SELF-TAPPING SCREW ST4.8X13 B XRE] ST4.8X13 6
F04-2-07 8080-000002 CLIP NUT ST4.8 FiRSTA.8 6
F04-2-08 6WWV-046701-5000 SCREW M6x12R N AR E] 4
F04-2-09 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 2
F04-2-10 A000-040302 RUBBER DAMPER MFENFE EE DRI 2
F04-2-11 6NT1-041510 BUCKLE ASSY BEENAs 2
F04-2-12 9060-040310 PLASTIC CLIPS BHRAES 2
F04-2-13 6AQV-041110-1000 RH FLIP COVER AEIE 1
F04-2-14 6AQV-041112-1000 SHAFT 20 2
F04-2-15 6AQV-041114-1000 RH SPRING HifE 1
F04-2-16 6AQV-041108-1000 RH HINGE AR bE 1
F04-2-17 30110-350130010 SCREW ST3.5X13 H 84T ST3.5X13 4
F04-2-18 6AQV-041106-1001 RH DECO COVER, STEM NEREME 1
F04-2-19 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 KN 7< FIRE] 2
F04-2-20 6AQV-041105-1001 LH DECO COVER, STEM NEEEME 1
F04-2-21 6AQV-041107-1000 LH HINGE EREE 1
F04-2-22 6AQV-041113-1000 LH SPRING EiE 1
F04-2-23 6AQV-041109-1000 LH FLIP COVER = 1
F04-2-24 6AQV-040401-1001-0D000 LH GUARD, FUEL TANK (ZIRCON BLACK) MFEEFE 1
F04-2-24 6AQV-040401-1001-0VEOQO LH GUARD, FUEL TANK (NEBULA WHITE) MFEEFS 1




F04-3 ¥kM43 PLASTICS 3

8 EMETT/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-3-01 6AQV-040504-1003-0D000 RADIATOR RH PANEL (ZIRCON BLACK) BB AFNR 1
F04-3-01 6AQV-040504-1003-0VEOO RADIATOR RH PANEL (NEBULA WHITE) ARG 1
F04-3-02 8080-000002 CLIP NUT ST4.8 FIRSTA.8 17
F04-3-03 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14R7< A& MIZET 4
F04-3-04 6AQV-040510-1000-0D000 RH DECO COVER, RADIATOR PANEL (ZIRCON BLACK) BRSEFRERnE_ A3 1
F04-3-05 6AQV-040518-1000-0RMO0 BIG DECO COVER, RH RADIATOR PANEL (MAGMA RED) ARSI AR NS 1
F04-3-06 6KM#-040081-8000-M1 NUT CLIP M5 M5IRFE R 4
F04-3-07 6090-040302 CUSHION SLEEVE EHRE 6
F04-3-08 6090-040303 BUSHING wE 6
F04-3-09 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20/N7< FIRET 6
F04-3-10 6AQV-040502-1003 RH INNER PANEL, RADIATOR AR BRFR 1
F04-3-11 30110-481130070 SELF-TAPPING SCREW B WRE] 39
F04-3-12 9060-040310 PLASTIC CLIPS BHRAES 3
F04-3-13 6AQV-040506-1000-0BUOO RH DEFLECTOR, RADIATOR (MAUD SPIRIT BLACK) HRARAESNE 1
F04-3-14 6AQV-040901-1000 FRONT GUARD, ENGINE RINAIFE 1
F04-3-15 6KM#-160420-8001 SPONGE MAT KA BRE 2
F04-3-16 6AQV-040902-1003 ENGINE BASE PLATE RN ER 1
F04-3-17 6WWV-046502-5000 STEPPED SCREW M5 M5HEEMIZET 4
F04-3-18 6AQV-040501-1003 LH INNER PANEL, RADIATOR BAER AR 1
F04-3-19 6AQV-040503-1003-0D000 RADIATOR LH PANEL (ZIRCON BLACK) B IPR 1
F04-3-19 6AQV-040503-1003-0VEQO RADIATOR LH PANEL (NEBULA WHITE) AR ALIPR 1
F04-3-20 6AQV-040505-1000-0BU0O LH DEFLECTOR, RADIATOR (MAUD SPIRIT BLACK) BARLSENE 1
F04-3-21 6AQV-040509-1000-0D000 LH DECO COVER, RADIATOR PANEL (ZIRCON BLACK) BRARIPIREENE_ A2 1
F04-3-22 6AQV-040508-1001-0RMOO BIG DECO COVER, LH RADIATOR PANEL (MAGMA RED) ERRRIPIRAEINE 1
F04-3-23 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 14N XA IRE] 4




F04-4-V3 %44 PLASTICS 4

#RV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-4-V3-01 6AQV-041103-1000 RH DECO COVER, FRAME ERARME 1
F04-4-V3-02 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 5
F04-4-V3-03 6AQV-000102-1002 SMALL SPROCKET GUARD INGERCE 1
F04-4-V3-04 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25[K7X IR E] 3
F04-4-V3-05 6AQV-060401-1000 PANEL, REAR FORK BEXFER 1
F04-4-V3-06 6AQV-060304-1000 WIRE CLIP, BRAKE FLUID HOSE FIEHEREEX 1
F04-4-V3-07 6AQV-041118-1002 HEAT INSULATOR, BATTERY BBt R R 1
F04-4-v3-08 30110-481130070 SELF-TAPPING SCREW B BURET 11
F04-4-V3-09 6AQV-040701-1002 LH VEHICLE COVER EEkE 1
F04-4-Vv3-10 9060-040310 PLASTIC CLIPS BRRAS 2
F04-4-V3-11 8080-041130 EXPANSION RIVET ASSY BHAKIRETAS 4 ALT:- 8080-041131, 8080-041132
F04-4-V3-12 6KM#-160420-8001 SPONGE MAT KA BRE 4
F04-4-V3-13 8080-000002 CLIP NUT ST4.8 FIRSTA.8 2
F04-4-V3-14 A000-040302 RUBBER DAMPER MNP EE PR 4
F04-4-V3-15 6WWV-046701-5000 SCREW M6x12R N A IRE] 2
F04-4-V3-16 8080-040064 FRONT FENDER DAMPER AIEETERE 2
F04-4-V3-17 6090-040302 CUSHION SLEEVE ZEHRE 2
F04-4-V3-18 6090-040303 BUSHING WE 2
F04-4-V3-19 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20N 7 A 1R ET 2
F04-4-V3-20 6060-150700 TIE BAND, BATTERY BRI 1
F04-4-V3-21 6AQV-041102-1000 SEAT LOCK GUARD SRS 1
F04-4-V3-22 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 K 7< FIRE] 2
F04-4-V3-23 6AQV-041101-1001 BATTERY BOX BME 1
F04-4-V3-24 A000-030005 TIE BAND BRACKET, TOOLS KIT hEZE T B2 1
F04-4-V3-25 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14R7< A& MIZET 3
F04-4-V3-26 6KM#-040081-8000-M1 NUT CLIP M5 M5R £k 2
F04-4-V3-27 6AQV-040702-1002 RH VEHICLE COVER BEKRE 1
F04-4-V3-28 6AQV-041116-1000 FRAME STICKER ZEZRRNG 1
F04-4-V3-29 8030-040800-00001 NUT CLIP M6 M6IE FF 3k 1




F04-5 ¥ %45 PLASTICS 5

kL V/PLASTICS V




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-5-01 6AQV-040704-1001-0HC00 RH GUARD, TAIL LIGHT (VELOCITY GREY) BATHRFE 1
F04-5-01 6AQV-040704-1001-0VEOO RH GUARD, TAIL LIGHT (NEBULA WHITE) BITEFE 1
F04-5-02 30110-481130070 SELF-TAPPING SCREW BBRET 13
F04-5-03 8080-000002 CLIP NUT ST4.8 FiRSTA.8 9
F04-5-04 6WWV-046502-5000 STEPPED SCREW M5 M5E & &M IRE] 6
F04-5-05 6KM#-040081-8000-M1 NUT CLIP M5 MB5IR R 2
F04-5-06 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14NN A& MIEET 3
F04-5-07 6AQV-040706-1001 LOWER PANEL, SEAT SBTIFR 1
F04-5-08 6AQV-040705-1001 FRAME BASE PLATE ERM 1
F04-5-09 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12N7< FIRE] 4
F04-5-10 6KM#-160420-8001 SPONGE MAT KA BRE 4
F04-5-11 6AQV-040703-1001-0HCO0 LH GUARD, TAIL LIGHT (VELOCITY GREY) BAEFE 1
F04-5-11 6AQV-040703-1001-0VEOO LH GUARD, TAIL LIGHT (NEBULA WHITE) BATEFS 1




F04-6 ¥k46 PLASTICS 6

W EHEVI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-6-01 6AQV-040801-1000 UPPER PART, REAR FENDER BEER L& 1
F04-6-02 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 4
F04-6-03 6KM#-040081-8000-M1 NUT CLIP M5 M5ER £k 4
F04-6-04 30110-481130070 SELF-TAPPING SCREW B RE] 3
F04-6-05 6AQV-040803-1001 UPPER COVER, LICENSE LIGHT FREET B3 1
F04-6-06 8080-000002 CLIP NUT ST4.8 JeiRSTA.8 3
F04-6-07 30110-421130010 SELF-TAPPING SCREW ST4.2X13 H BR4T ST4.2X13 2
F04-6-08 6AQV-040804-1001 LOWER COVER, LICENSE LIGHT MBI T &= 1
F04-6-09 6AQV-040802-1000 LOWER PART, REAR FENDER EEERTE 1
F04-6-10 30306-100112 WASHER 10 #JE 10 3
F04-6-11 30006-080020810 BOLT M8X20 12K M8X20 3
F04-6-12 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14R7< A EMIZET 3




FO5-V1 R &%Z2 FRONT SUSPENSION

A &% /FRONT SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F05-V1-01 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP L BARREIRET 1
F05-V1-02 6WWV-050005-5000 WASHER BE 1
F05-V1-03 6AQV-050001-1001-0VR00 UPPER TRIPLE CLAMP (MERCURY SILVER) EiER 1
F05-V1-04 30102-080030860 SCREW M8X30 24T M8X30 2
F05-V1-05 30102-080020810 SCREW M8X20 24T M8X20 3
F05-V1-06 6AQV-050003-1001 HEAD LOCK BRACKET 1 EPERTRI 1
F05-V1-07 6L30-050003 DUST-PROOF COVER RN 1
F05-V1-08 6AQV-050010-1000 ANTI-DUST RING RN 2
F05-V1-09 6L.30-050200 STEERING BEARING ASSY RamEAES 2
F05-V1-10 6AQV-0503A0 LOWER TRIPLE CLAMP TR A G 1
F05-V1-11 6WWV-050011-5000 INNER HEX SCREW M8x30 M7 A B4 SLIRETM8%30 4
F05-V1-12 6AQV-050600-1300-M2 FRONT RH SHOCK ABSORBER AaERE 1
F05-V1-13 6AQV-050500-1300-M2 FRONT LH SHOCK ABSORBER A RERR 1
F05-V1-14 6AQV-050030-1000 FRONT FENDER RH BRACKET ARG R 1
F05-V1-15 6AQV-050020-1000 FRONT FENDER LH BRACKET R 7 Z2 3% 1
F05-V1-16 30001-060012810 BOLT M6x12 1244 M6X12 4
F05-V1-17 30102-080025700 SCREW M8x25 IRETM8x25 4
F05-V1-18 6AQV-050500-1000-30 OIL SEAL st 2
F05-V1-19 6AQV-050500-1000-27 DUST CAP P 2




REAR SUSPENSION

RS
F06)5 &%/REAR SUSPENSION

FO6-V2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F06-V2-01 6AQV-060303-1000 CHAIN GUARD PRPR 1
F06-V2-02 6WWV-046502-5000 STEPPED SCREW M5 M5HE SMIRET 4
F06-V2-03 6AQV-060007-1000 REAR FORK SHAFT EEXH 1
F06-V2-04 6WWV-060030-5000-10 OIL SEAL mEt 4
F06-V2-05 6WWV-060002-5000 BUSHING, REAR SWING ARM EEENE 4
F06-V2-06 6WWV-060004-5000 WASHER, REAR SWING ARM EEERE 2
F06-V2-07 30403-02280 NEEDLE BEARING RETHE 2
F06-V2-08 6WWV-060003-5000 LINER, REAR SWING ARM FEEEWE 2
F06-V2-09 6AQV-060304-1000 WIRE CLIP, BRAKE FLUID HOSE HEHEEE X 1
F06-V2-10 30006-102055110 BOLT L2y ES 1
F06-V2-11 6AQV-060100-1002-M2 SHOCK ABSORBER BER 1
F06-V2-12 6AQV-060004-1002 REAR SHOCK ABSORBER BOLT M10X50 JE IR FE A5 152 M 10X 50 1
F06-V2-13 30204-102810 NUT M10X1.25 12 £ M10X1.25 1
F06-V2-14 6GU#-060302-6000-M1 OIL SEAL, TIE-ROD RIFFAA S A 2
F06-V2-15 30403-01680 NEEDLE BEARING RETHE 2
F06-V2-16 6AQV-060602-1001 TIE ROD ASSY BUSHING HFEEASHE 1
F06-V2-17 6AQV-060600-1001 TIE ROD MMHAS 1
F06-V2-18 6AQV-060005-1000 SPACER, TIE ROD HFASZRRE 1
F06-V2-19 6AQV-060009-1002 TIE ROD BOLT M10X130 AT I8 M10X130 1
F06-V2-20 30024-122110110 BOLT L2y E S 1
F06-V2-21 30204-122810 NUT M12X1.25 12 R M12X1.25 2
F06-V2-22 6AQV-060504-1000 RETAINER RIFFELRE 2
F06-V2-23 6AQV-060515-1000 A-SHAPE SWING ARM OIL SEAL =AEBHSHH 4
F06-V2-24 30403-01880 NEEDLE BEARING RE 4
F06-V2-25 6AQV-060503-1001 A-SHAPE SWING ARM LOWER BUSHING =AEBTHE 1
F06-V2-26 6AQV-060550-1000 A-SHAPE SWING ARM ASSY =AEEAS 1
F06-V2-27 6AQV-060008-1002 A-SHAPE SWING ARM BOLT M12X80 =P IZEM12X80 1
F06-V2-28 6AQV-060502-1001 A-SHAPE SWING ARM UPPER BUSHING =AEEWNE 1
F06-V2-29 6AQV-060300-1004-0BP00 REAR FORK ASSY (MAUD SPIRIT BLACK) EEXIEEAN 1 ALT:- 6AQV-060300-1003-0BP00
F06-V2-30 6AQV-060045-1001-0VR00 RH CHAIN ADJUSTING DECO BLOCK (MERCURY SILVER) AHERIFTIRIMR 1
F06-V2-31 6AQV-060044-1001-0VR00 LH CHAIN ADJUSTING DECO BLOCK (MERCURY SILVER) EHERETIRIMR 1
F06-V2-32 6AQV-060043-1000 CHAIN ADJUSTING BLOCK PERIBTIRA M 2
F06-V2-33 6AQV-060041-1000-0BP00 GUARD, CHAIN ADJUSTER (MAUD SPIRIT BLACK) BEESIEREI L 2
F06-V2-34 30200-080810 NUT M8 B2 M8 4




FO7 Hi% FRONT WHEEL

FO7Ei##F/FRONT WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F07-01 6AQV-070003-1001 FRONT WHEEL SHAFT RTFCHH 1 ALT:- 6AQV-070003-1000
F07-02 6AQV-070200-1000-20 OIL SEAL mEt 2
F07-03 30400-01785 BEARING R ThHE 2
FO07-04 6AQV-070202-1000-M1 MIDDLE SPACER, FRONT RIM AR RE 1
F07-05 6AQV-070002-1000 FRONT WHEEL SHAFT BUSHING AICHE 1
F07-06 30705SH-177500 FRONT TIRE e 1
F07-07 6AQV-070200-1300-M1-0BV0O FRONT RIM ASSY (MIDNIGHT BLACK) IR 1 FOR BLACK BIKE
F07-07 6AQV-070200-1300-M1-0RM0O0 FRONT RIM ASSY (MAGMA RED) AIEHRAS 1 FOR WHITE BIKE
F07-08 6WWV-070030-5A00-M1 VALVE, INFLATION S 1




FO8-B-1 #l|zh S % BRAKE SYSTEM

Y4208 | HYDRAULIC BRAKE ASSY

.=

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-B-1-01 6AQV-081000-1300 MAB HYDRAULIC BRAKE ASSY MAB& [EHlIz0 88 2 A% 1




FO8-B-2 #i|zh 8 B BRAKE SYSTEM

FO8Y filzh 2 F/BRAKE ASSY

47— [

34

J
- — —

W+ |
W—Q.
P T

[
|

135 36

| —23

I —




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-B-2-01 6KJ0-080005 FRONT BRAKE DISC BOLT AIfIsh R B2 9
F08-B-2-02 6AQV-080002-1000 "FRONT GEAR RING AR 1
F08-B-2-03 6AQV-080001-1000-M1 FRONT BRAKE DISC AIHIEhE 1
F08-B-2-04 6AQV-0812A1 FRONT BRAKE PAD ASSY AR AS 1
F08-B-2-05 6AQV-081210-1001-M1 FRONT BRAKE CALIPER, RH AriGlshiEES 1
F08-B-2-06 30102-102060810 SCREW M10x1.25x60 24T M10X1.25X60 2
F08-B-2-07 6AQV-081002-1000 WIRE CLIP, FRONT SPEED SENSOR RISCIRE IR LR 1
F08-B-2-08 30102-060016870 SCREW M6x16 IRET 2
F08-B-2-09 6AQV-080004-1000-M1 FRONT SPEED SENSOR ARG 2R 1
F08-B-2-10 6AQV-080102-1000-M1 WASHER HE 16
F08-B-2-11 6AQV-080007-1000-M1 BANJO BOLT 1 MR 1
F08-B-2-12 6AQV-081600-1001 FRONT BRAKE FLUID INLET HOSE AIFIshERE 1
F08-B-2-13 6KJ0-080003-00001 "BRAKE HOSE CLIP HIEHE R 6
F08-B-2-14 A000-040702 INNER HEX SCREW M6x12 NAAIREIM6x12 1 ALT:- 6KM#-040702-8000
F08-B-2-15 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE ARG HEE X 1
F08-B-2-16 6AQV-081500-1000 FLUID OUTLET HOSE, FRONT BRAKE AIIsh HRE 1
F08-B-2-17 6AQV-080008-1000-M1 BANJO BOLT 2 pupiLeY el 6
F08-B-2-18 6AQV-081100-1000-M1 FRONT BRAKE MASTER CYLINDER ASSY AIHIZNERAMK 1
F08-B-2-19 6AQV-081501-1002 WIRE CLIP, FLUID OUTLET HOSE RIHIEh HREE X 1
F08-B-2-20 8010-150003 TIE 5X250 L 5X250 2
F08-B-2-21 6L.30-080020 SPEED SENSOR, FRONT WHEEL ARG 1
F08-B-2-22 6AQV-081003-1000 WIRE CLIP, REAR SPEED SENSOR BRRERMERE X 1
F08-B-2-23 6KM0-0911B0 REAR BRAKE PAD ASSY BHIshRAEE 1
F08-B-2-24 6AQV-081710-1001-M1 REAR BRAKE CALIPER fERlshREHAE M 1
F08-B-2-25 6AQV-081900-1000 FLUID INLET HOSE, REAR BRAKE BHIshiEaeE 1
F08-B-2-26 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE FIERE LXK 1
F08-B-2-27 6AQV-081800-1001 REAR BRAKE FLUID OUTLET HOSE BHIchLaeE 1
F08-B-2-28 6GUV-081070-5000-M1 REAR BRAKE LIGHT SWITCH BRI HR 1
F08-B-2-29 6AQV-081300-1500-M1 ABS CONTROLLER ABS#EHIgR 1
F08-B-2-30 30006-060016810 BOLT M6X16 (SILVER) 124 M6X16 1 ALT:- 30006-060016870
F08-B-2-31 6AQV-081410-1000-21 RESERVOIR TANK PN 1
F08-B-2-32 6KM0-091215-20000 HOSE CLIP 1 HE K 1
F08-B-2-33 6AQV-081410-1000-20 RESERVOIR TANK HOSE MM E R 1
F08-B-2-34 6KM0-091215-20000 CLIP MER 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-B-2-35 30102-060016810 SCREW M6x16 24T M6X16 1
F08-B-2-36 6AQV-080301-1000 SUPPORTER XigH 1
F08-B-2-37 30121-080025160 SCREW M8X25 12£TM8X25 3
F08-B-2-38 30400-00880 BEARING 8x22x7 TRk 8X22X7 2
F08-B-2-39 6AQV-080400-1000 SPRING HmE 1
F08-B-2-40 6AQV-081410-1000-27 COTTER PIN FOH 1
F08-B-2-41 6AQV-081410-1000-28 PIN SHAFT £HHh 1
F08-B-2-42 6100-120005 INNER HEX SCREW M6x8 RN AIRETMEx8 1
F08-B-2-43 6NTG-080009 REAR GEAR RING BAE 1
F08-B-2-44 6AQV-080006-1000 REAR BRAKE DISC BRIz 1
F08-B-2-45 A000-040703 INNER HEX SCREW M6X20 AR IREIM6E%20 2
F08-B-2-46 6AQV-081410-1002-M1 REAR BRAKE MASTER CYLINDER ASSY BRI ERAR 1
F08-B-2-47 6AQV-080300-1000-0VR00 REAR BRAKE FOOT PEDAL ASSY (MERCURY SILVER) ERIMBES 1
F08-B-2-48 6AQV-081410-1000-25 SCREW, RESERVOIR TANK COVER M ERIRET 2
FO08-B-2-49 6AQV-081410-1000-24 RESERVOIR TANK COVER MAREE 1
F08-B-2-50 6AQV-081410-1000-23 BACKING PLATE, RESERVOIR TANK MR 2 AR 1
F08-B-2-51 6AQV-081410-1000-22 GASKET, RESERVOIR TANK b LN S el 1
F08-B-2-52 6AQV-081110-1000-46 CLAMP i 2
F08-B-2-53 6AQV-081110-1000-45 FLUID HOSE mE 1
F08-B-2-54 6AQV-081110-1001-35 FLUID RESERVOIR BOLT AR E E R4 1
F08-B-2-55 6AQV-081110-1001-54 CAP, FLUID RESERVOIR MM 1
F08-B-2-56 6AQV-081110-1000-53 RESERVOIR TANK AR 1
F08-B-2-57 6AQV-081110-1000-47 BRAKE LEVER HENFAR 1




F10 ¥ M &% STEERING SYSTEM

F10% 7 Z%4/STEERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F10-01 6AQV-100301-1000-0VROO BALANCE BLOCK (MERCURY SILVER) EHRAT 2
F10-02 6AQV-100010-6000 RH GRIP AEE 1
F10-03 6KMV-167000-3000 RH HANDLEBAR SWITCH ASSY AFEFXEAM 1
F10-04 6AQV-100120-1300 RH HANDLEBAR ASSY aAEBAS 1
F10-05 30102-080025810 SCREW M8X25 124 M8X25 2
F10-06 30102-060025870 SCREW M6x25 124 M6X25 2
F10-07 6AQV-166000-1001 LH HANDLEBAR SWITCH ASSY EFEFXEDH 1
F10-08 6AQV-100110-1300 LH HANDLEBAR ASSY EAREAS 1
F10-09 6AQV-100001-6000 LH GRIP EREE 1
F10-10 6KM#-100002-8000 PLUG BHEFMIRE 1
F10-11 6WWV-100200-5003 CLUTCH LEVER ASSY HEFWAS 1
F10-12 6WWV-100201-5000 CLUTCH LEVER HEFW 1
F10-13 6AQV-100600-1002 CLUTCH CABLE EEHER 1
F10-14 6AQV-100700-6000 THROTTLE LEVER ASSY hnilEs S 1
F10-15 30105-040030410 SCREW M4X30 24T M4X30 1
F10-16 6AQV-100400-1300 THROTTLE CABLE HIHIR 1
F10-17 6AQV-100500-1300 ADJUSTING THROTTLE CABLE aAIEDH IR 1
F10-18 6GUV-100200-7002-20 SWITCH ASSY FFXAH 1




F11-V2 J5% REAR WHEEL

J5%/REAR WHEEL

22




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F11-v2-01 30705SH-177600 REAR TIRE ®ha 1
F11-V2-02 6WWV-070030-5A00-M1 VALVE, INFLATION SiE 1
F11-v2-03 6AQV-110200-1300-M1-0BV0OO REAR RIM ASSY (MIDNIGHT BLACK) BRRES 1
F11-V2-03 6AQV-110200-1300-M1-0RMOO REAR RIM ASSY (MAGMA RED) FRBAS 1
F11-V2-04 6AQV-060006-1000-M1 NUT M16X1.5 IRRM16x1.5 1
F11-V2-05 6AQV-110006-1000 WASHER, REAR WHEEL AXLE ERMmER 1
F11-V2-06 6AQV-110004-1000 REAR WHEEL RH SHAFT BUSHING BEEEHE 1
F11-V2-07 30500-027800N OIL SEAL FB27X47X7 mEt 1
F11-v2-08 30400-01784 BEARING R Th 2
F11-V2-09 6AQV-110202-1000-M1 MIDDLE SPACER, REAR RIM BEERPRE 1
F11-V2-10 6AQV-110005-1001 SHAFT BUSHING, SPROCKET SEAT P EHE 1
F11-v2-11 6AQV-110007-1000 REAR WHEEL SHAFT fEEH 1
F11-V2-12 6AQV-110003-4000 REAR WHEEL LH SHAFT BUSHING BRAWME 1
F11-v2-13 6AQV-110300-1004 SPROCKET SEAT PR R 1
F11-v2-14 6AQV-110011-1000 RIM DAMPER B R 6
F11-V2-15 30800-05205 CIRCLIP FOR HOLE 52 FLA PR B 52 1
F11-V2-16 30204-080810 LOCK NUT M8 A4 BN AVE LB S8R M8 6
F11-v2-17 6AQV-110301-1001 SPROCKET SEAT BER R 1
F11-v2-18 6AQV-110300-1000-21 OIL SEAL it 1
F11-v2-19 6AQV-110300-1000-20 BEARING R 1
F11-V2-20 6AQV-110002-1002 REAR SPROCKET EER 1
F11-v2-21 6AQV-110300-1000-22 BOLT HAEILSLIEAR 6
F11-V2-22 3120941 CHAIN LTS 1




F12 48 FUEL TANK

F12i #/FUEL TANK




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F12-01 30006-060035810 BOLT M6X35 12 M6X35 4
F12-02 30301-060412 WASHER 6 P 6 4
F12-03 6NQ#-120004-6000 RUBBER DAMPER g 4
F12-04 6NQ#-120002-6000 BUSHING RENE 4
F12-05 6AQV-122000-1300-10 FUEL TANK WITH DECAL ASSY. (ZIRCON BLACK) MFENSTEES 1
F12-05 6AQV-122000-1300-11 FUEL TANK WITH DECAL ASSY. (NEBULA WHITE) mFELTCAES 1
F12-06 8080-040064 FRONT FENDER DAMPER AIEZTPERE 2
F12-07 6NT1-041510 BUCKLE ASSY EBEENAs 2
F12-08 6NQ#-120003-6000 RUBBER DAMPER BLOCK EPIGIR R R 2
F12-09 6NQO0-190005 TAPE & XM 2
F12-10 6AQV-150900-1002 FUEL PUMP ASSY MRS A 1
F12-11 30006-050020810 BOLT M5X20 1242 M5X20 5
F12-12 6090-120210 QUICK JOINT RSk 2
F12-13 30601-111010 CLAMP A1l HiEALL 1
F12-14 6NQ0-120001 FUEL PIPE, FUEL TANK mFEREE 1
F12-15 6AQV-170200-1000-M2 FUEL LEVEL SENSOR SRRIIE EER 1
F12-16 30204-060810 NUT M6 121} M6 4 ALT:- 30202-060110
F12-17 0180-014010 WIRE CLIP HFAG 1
F12-18 30006-050012810 BOLT M5X12 12HE M5X12 2
F12-19 6AQV-120001-1000 BRACKET, FUEL FILTER RIS IS 8 2 52 1
F12-20 6070-120400 CLAMP Dia 14.5 TN Dia. 14.5 4
F12-21 6AQV-120020-1000 HIGH-PRESSURE FUEL HOSE 2 EEREASI 1
F12-22 805A-120004 FUEL FILTER, EFI BB IR IR A 28 1
F12-23 6AQV-120010-1000 HIGH-PRESSURE FUEL HOSE 1 EEREES 1
F12-24 4020-040202 SPONGE, FRONT VENTILATION PLATE AIENUEM SR 1
F12-25 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI BERHIR SR ERE 1




F13 B SEAT

F1354/SEAT

/_ﬁﬁ

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F13-01 6AQV-130100-1002 FRONT SEAT ASSY AIERAT 1
F13-02 6GU#-000201-6000 INNER HEX SCREW M6x25 RN FAIEETMEx25 2
F13-03 6KMO0-120010 T-TYPE BUSHING ASSY TERNEARS 2
F13-04 6090-040302 CUSHION SLEEVE ZEHRE 2
F13-05 30006-060022810 BOLT M6X22 1M MBX22 2
F13-06 6AQV-130210-1000 TIE-BAND KIT RwAS 1
F13-07 6AQV-130200-1001 REAR SEAT BRERAT 1




F14 JEE FOOTREST

F14}4%/FOOTREST




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F14-01 6WWV-140141-5000 PIN SHAFT EHHh 2

F14-02 6AQV-140900-1000-0VR00 FRONT RH FOOTREST SEAT (MERCURY SILVER) GRS 1

F14-03 30300-100112 WASHER 10 P 10 2

F14-04 A000-140103-20000 SPRING HE 2 ALT:- A000-140103-10000
F14-05 6AQV-140620-1000 LIMIT SCREW PRATERET 2

F14-06 30903-0322210 COTTER PIN 3.2X22 FFO4 3.2X22 2

F14-07 6WWV-046701-5000 SCREW M6x12R N AR E] 4

F14-08 6AQV-140710-1000-0VR00 PANEL, RH FRONT FOOTREST BRACKET (MERCURY SILVER) GHIHE SRR 1

F14-09 0800-014009-00002 BOLT L xS 2

F14-10 30006-080030810 BOLT M8X30 1244 M8X30 2

F14-11 6AQV-142700-1000 FRONT RH FOOTREST BRACKET ASSY AR AN 1

F14-12 6AQV-142600-1001 LH FRONT FOOTREST BRACKET ASSY (MERCURY SILVER) ERIRIRE ST B R A 1

F14-13 6AQV-140610-1000-0VR00 PANEL, LH FRONT FOOTREST BRACKET (MERCURY SILVER) EHIE 2RI 1

F14-14 6AQV-140800-1000-0VR00 FRONT LH FOOTREST SEAT RIS B 1

F14-15 A000-140104 LOCATING GASKET 1 ERER I 2

F14-16 5190-037814 STEEL BALL MK 2

F14-17 5190-037813 SPRING HE 2

F14-18 A000-140106 LOCATING GASKET 2 EBRT 2

F14-19 30802-00603 CIRCLIP 6 FOEe6 2 ALT:- 30802-00605
F14-20 A000-140142 PIN SHAFT Dia 8 o8 2

F14-21 6AQV-140200-1001-0D300 LH REAR FOOTREST BRACKET (MIST SILVER BLACK) EREEE 1

F14-22 30102-080020810 SCREW M8x20 124 M8X20 4

F14-23 6AQV-140300-1001-0D300 RH REAR FOOTREST BRACKET (MIST SILVER BLACK) ARMHBEXE 1

F14-24 6AQV-140500-1000-0VR00 REAR RH FOOTREST SEAT (MERCURY SILVER) A IE kg E 1

F14-25 6AQV-140400-1000-0VR00 REAR LH FOOTREST SEAT (MERCURY SILVER) R E 1




H & R4/ELECTRIC SYSTEM

F15 38 &4 ELECTRIC SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F15-01 6AQV-150100-1300-10 MAIN CABLE FHR 1
F15-02 806A-151302 FUSE 10A Rz _10A 3
F15-03 806A-151307 25A FUSE 25ARK 22 1
F15-04 806A-151305 FUSE 15A Rz _15A 3
F15-05 8010-151301 FUSE 5A RE2z_5A 2
F15-06 6KMV-151500-3000 SIDE STAND SWITCH MERR 1
F15-07 8010-090005 BOLT M6x16 IRFEM6x16 7
F15-08 801F-100101 TIE BAND s 5
F15-09 6AQV-001000-1300 ECU ASSY ECURAX 1
F15-10 6AQV-150600-1500 HORN 1IN 1
F15-11 30006-080016870 BOLT M8X16 124 M8X16 1
F15-12 SN1V-691100-1101-11 T-BOX BHERE 1
F15-13 6KMV-150901-B002 T-BOX RUBBER RING T-BOXIZIKE 2 ALT:- 6KMV-150901-B002
F15-14 OHU0-176000 OXYGEN SENSOR =N 2
F15-15 A000-030005 TIE BAND BRACKET, TOOLS KIT MEFE T HRis 52 2
F15-16 8010-150003 TIE 5X250 FL# 5X250 13
F15-17 6100-150500 RUBBER SLEEVE, FLASHER NIFRZEBRE 1
F15-18 6NTV-151000-3000 REGULATOR BIRAESR 1
F15-19 6AQV-150420-1001 NEGATIVE CABLE, BATTERY 3= PuknkinEs7 1
F15-20 9010-120008 FUEL TANK SPONGE MR 6
F15-21 9CR6-150310 STARTER RELAY EEhdkERER 1
F15-22 9010-150002 RUBBER RING, AUXILIARY RELAY HBN kR 2R I2 IR 4
F15-23 5BY4-150330 AUXILIARY RELAY BN 4RER B8 4
F15-24 83200-0000-750006 BATTERY YTZ12S/YTZ14S b YTZ12S/YTZ14S 1
F15-25 0180-014010 WIRE CLIP HBFAT 2
F15-26 30204-060810 NUT M6 125 M6 1 ALT:- 30202-060110
F15-27 8080-000002 CLIP NUT ST4.8 *HST4.8 2
F15-28 30110-481130010 SELF-TAPPING SCREW ST4.8X13 HR4T ST4.8X13 4
F15-30 6AQV-161000-1000 FLASHER INRER 1
F15-31 6KJ0-150600 SENSOR, ROLL-OVER M BLER 1




F16 4T R LIGHTS

{TEILIGHT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F16-01 6KM#-050030-8100 SIDE REFLECTOR Wz 5¥ 23 2
F16-02 6AQV-160100-1000-10 HEADLIGHT ASSY HIBBLT S A 1
F16-03 30110-481130070 SELF-TAPPING SCREW BBRET 6
F16-04 8080-000002 CLIP NUT ST4.8 FiRSTA.8 4
F16-05 6KM#-040081-8000-M1 NUT CLIP M5 M5ERFE R 4
F16-06 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 R 7< FIRE] 4
F16-07 8030-040800-00001 NUT CLIP M6 M6IR K 4
F16-08 6WWV-046801-5000 SCREW M6x16/N7< A IRE] 4
F16-09 30110-480160010 SELF-TAPPING SCREW ST4.8X16 HR4T ST4.8X16 6
F16-10 30204-060810 NUT M6 123 M6 2 ALT:- 30202-060110
F16-11 30301-060412 WAHSER 6 i 6 4
F16-12 801F-100101 TIE BAND i 2
F16-13 6AQV-160200-1000-10 TAIL LIGHT BRLT 1
F16-14 6AQV-161000-1000 FLASHER NPUR=S 1
F16-15 6KMO0-160400-00004 FRONT TURN LIGHT, LH RIERE@AT 1
F16-16 6KM0-160230-00001 REAR REFLECTOR I 1 ALT:- 6KM0-160230
F16-17 6FIV-160600-6601 LICENSE LIGHT RRERAT 1
F16-18 6KMO0-160500-00004 FRONT RH TURN LIGHT AIREELT 1




F17 f¢3k DASHBOARD

{43 ¥ R/DASHBOARD ASSY

Vil

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F17-01 6AQV-171000-1300 DASHBOARD &S 1
F17-02 6090-040302 CUSHION SLEEVE ZEHPRE 3
F17-03 6090-040303 BUSHING HE 3
F17-04 30305-060112 WASHER 6 P 6 3
F17-05 30204-060810 NUT M6 12 M6 3 ALT:- 30202-060110




F18 A #1 &4 COOLING SYSTEM

F184# Z4/COOLING SYSTEM

|1f2.'3.'6.'{3/.!14.‘16!17£ﬂ




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F18-01 30006-060020870 BOLT M6X20 12 M6X20 2 ALT:- 30006-060020810
F18-02 30303-060112 WASHER 6 h[E 6 2 ALT:- 30303-060152
F18-03 30306-060142 WASHER 7E 2
F18-04 6AQV-180010-1000 CONNECTING BRACKET EE R EAN 1
F18-05 30006-060012870 BOLT M6X12 B2 M6X12 1 ALT:- 30006-060012810
F18-06 6WWV-181001-5000 DAMPING MAT, RADIATOR BARE IR 1
F18-07 6WWV-180008-5000 BOLT M6X25 B IEHE M6X25 1
F18-08 30601-229060 CLAMP b7 4
F18-09 6AQV-180001-1000 RADIATOR WATER INLET HOSE B ERIHKE 1
F18-10 30006-080030870 BOLT M8X30 1242 M8X30 1
F18-11 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING HARBEREOINE 1
F18-12 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 BASREREREO 2
F18-13 6AQV-181200-1000 FAN MOTOR REBNAS 1
F18-14 6AQV-181000-1000-20 DEFLECTOR ST 1
F18-15 6AQV-180002-1000 RADIATOR WATER OUTLET HOSE BRI KE 1
F18-16 8030-040800-00001 NUT CLIP M6 MRk 2
F18-17 6GUV-181010-6001 FILLER CAP ASSY mkOEES 1
F18-18 30601-212570 CLAMP Wit 2
F18-19 6AQV-180003-1000 CONNECTING PIPE, RESERVOIR BlkFEEEE 1
F18-20 8010-000004 BOLT M6x14 AR R MEx14 2
F18-21 6AQV-180110-1000 RESEVOIR COVER BlkFEE 1
F18-22 6AQV-180100-1001 RESERVOIR TANK glkFAS 1
F18-23 6AQV-181000-1000 RADIATOR FAN ASSY BARNEAES 1
F18-24 6AQV-181100-1000 RADIATOR ASSY AR EERAN 1
F18-25 6AQV-180004-1001 OVERFLOW HOSE, RESERVOIR BlKFERKE 1




F19-1 24 0EfE WARNING DECAL KITS

AT x )
CLMEFUTLAER, FNHFEHES L ANAS
off Fl AT E A F, HFFAEXNERFH#T
TR %ty %%

OVl MEHAE . K. RVl FREBEREED R
O R ERHATOTRAIHE. B EEHHEL
ol atE. RN FMELEN A &K

O JE 7 TR AL B, K K FHL —1
O BB AR ANE T BB, WM ATH
o1 4F 519575 bA | oy B4k

®17] 7) i MK W 18] 32 4% & S,

oAb Rl 1AS 2 %
® cFMoTO ERINTI
N .
N GNQE-190001-6003 CN209 ./
Vi
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-1-01 6NQ#-190001-6003 SAFETY WARNING INSTRUCTION LABEL REEEWAR 1




F19-2-A MEMTE SRRt AEH) DECAL KITS (NEBULA WHITE)
CF400-624 FX 11 ML 48 5 BR6AQV-190100-1301-11 g,

BT P

E NP IS T 04, 0O S — i

B0 = DIL_' E EE ﬁ | s
Tt AETE
EiEw

[ QEEETEETTESE [REGEE TR E23xH wkd (xxB [Jl 222 I =2x= SN

BHASOSRE EFHARE & 02 - 01

#iil

IS 7

Earpee i il A g 09 e 10
03 04 T/ S :
“‘ 1
o R EREENT ==
e — = B S i ARl
¥ = VIR



Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-2-A-V2-01 6AQV-190101-1000-10 DECAL, LH VEHICLE COVER EERENTT 1
F19-2-A-V2-02 6AQV-190102-1000-10 DECAL, RH VEHICLE COVER BEAKELTE 1
F19-2-A-V2-03 6AQV-190103-1300-11 HEADLIGHT LH GUARD DECAL KATEFENLTE 1
F19-2-A-V2-04 6AQV-190104-1300-11 HEADLIGHT RH GUARD DECAL RITBFENLTE 1
F19-2-A-V2-05 6AQV-190105-1300-11 HEADLIGHT LH GUARD DECAL EBATEFEMTE 1
F19-2-A-V2-06 6AQV-190106-1300-11 DECAL, TAIL LIGHT LH GUARD EBATEFETE 1
F19-2-A-V2-07 6AQV-191107-1300-11 RADIATOR LH PANEL DECAL 1 B PR MGTEI 1
F19-2-A-V2-08 6AQV-191108-1300-11 RADIATOR RH PANEL DECAL 1 AR EIFRLTE 1
F19-2-A-V2-09 6AQV-190109-1300-11 RADIATOR LH PANEL DECAL 2 MRS AP RIEIE I 1
F19-2-A-V2-10 6AQV-190110-1300-11 RADIATOR RH PANEL DECAL 2 AR EPRILTED 1
F19-2-A-V2-11 6AQV-190111-1300-11 FUEL TANK LH DECAL SMFEENGTE 1
F19-2-A-V2-12 6AQV-190112-1300-11 FUEL TANK RH DECAL mFERNLTE 1




F19-2-B-V2 AN TR S 6k (85 A 2 & H) DECAL KITS (ZIRCON BLACK)

CF400-628 58 1 M 12 B B6AQV-190100-1301-10 e AEEHS,
s mAEECe

Pl ks
EEm

B = B o= [ = I | =m= [ =< EiFaR

Ny

EHLECSRE £ EAERER

TRIE N TRIE A s

%2 %2

SSmH R




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-2-B-V2-01 6AQV-190101-1000-10 DECAL, LH VEHICLE COVER EERENTT 1
F19-2-B-V2-02 6AQV-190102-1000-10 DECAL, RH VEHICLE COVER BEAKELTE 1
F19-2-B-V2-03 6AQV-190103-1300-10 HEADLIGHT LH GUARD DECAL KATEFENLTE 1
F19-2-B-V2-04 6AQV-190104-1300-10 HEADLIGHT RH GUARD DECAL RITBFENLTE 1
F19-2-B-V2-05 6AQV-190105-1300-10 TAILLIGHT LH GUARD DECAL EBATEFEMTE 1
F19-2-B-V2-06 6AQV-190106-1300-10 DECAL, TAIL LIGHT LH GUARD EBATEFETE 1
F19-2-B-V2-07 6AQV-191107-1300-10 RADIATOR LH PANEL DECAL 1 B AP RATE I 1
F19-2-B-V2-08 6AQV-191108-1300-10 RADIATOR RH PANEL DECAL 1 AR EIFRLTE 1
F19-2-B-V2-09 6AQV-190109-1300-10 RH RADIATOR PANEL DECAL I MRS AP RIEIE I 1
F19-2-B-V2-10 6AQV-190110-1300-10 LH COMMERCIAL NAME DECAL AR EPRILTED 1
F19-2-B-V2-11 6AQV-190117-1001-10 DECAL 1, LH RIM ERHENETE I 2
F19-2-B-V2-12 6AQV-190118-1001-10 DECAL 1, RHRIM BRBWIET 2
F19-2-B-V2-13 6AQV-190119-1001-10 DECAL 2, LH RIM ERWELEI 2
F19-2-B-V2-14 6AQV-190120-1001-10 DECAL 2, RHRIM BREWIED 2




F20 fEE T A TOOLS

Bi%T 2/ TOOLS

Vil

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F20-03 6AQV-200300-1001 RH REAR VIEW MIRROR ARMEDRK 1
F20-04 6KM#-200003-8001 PLUG L 4
F20-05 30102-060020870 INNER HEX SCREW M6x20 #RETM6x20 4
F20-06 6AQV-200200-1001 LH REARVIEW MIRROR ASSY ERMRESA 1




F36 RiM7Z& R R4 FUEL VAPORIZATION SYSTEM

fRiti % % R4/FUEL EVAPORATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F36-01 30601-109010 CLAMP A9 it A9 5
F36-02 6AQV-360001-1000 FUEL VAPOR ADSORPTION HOSE 1 #Rim R IR 1
F36-03 30601-110010 CLAMP A10 i AL0 2
F36-04 30601-111010 CLAMP A1l WiEALL 1
F36-05 30601-112010 CLAMP A12 Wi AL12 2
F36-06 30601-108010 CLAMP A8 i A8 2
F36-07 8010-360001 VACUUM T-JOINT E=EESL 1
F36-08 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE ERRRES IR E 1
F36-09 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE AR MARARME 1
F36-10 6AQV-360004-1000 FUEL VAPOR DESORPTION HOSE 2 #RimZ R E 1
F36-11 1F3V-172000-1000 CANISTER MAGNETIC VALVE i FEEB IR 1
F36-12 6WWV-360010-5000 "TWO-WAY VALVE TR 1] i) 1
F36-13 6AQV-360002-1000 FUEL VAPOR ADSORPTION HOSE 2 PRAZ SR EN 1
F36-14 6AQV-360003-1000 FUEL VAPOR DESORPTION HOSE 1 PR A 1
F36-15 6L.30-360200 CANISTER Tk 1
F36-16 4020-040202 SPONGE, FRONT VENTILATION PLATE EIPEINEHEEEES 2




F41 2288840 AIR FILTER ASSY

ZIERMIAIR FILTER ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F41-01 0SQV-110000-1001 AR FILTER ERBEA 1
F41-02 6NTA-040202 INNER HEX SCREW M5x12 RN FAIEETM5x12 2
F41-03 0SQV-110000-1000-20 SEAL RING HEE 1
F41-04 30601-111010 CLAMP A1l WiEALL 1
F41-05 0SQV-110000-1000-21 VALVE el 1
F41-06 30601-118010 CLAMP A18 i A18 2 ALT:- 30601-120030
F41-07 0SQV-110008-1000 BREATHER HOSE, CRANKCASE BN E 1
F41-08 30601-117010 CLAMP A17 i AL7 2
F41-09 0SQV-110000-1000-24 STORAGE HOSE e 1
F41-10 0SQV-112000-1000 FILTER ELEMENT RS A 1
F41-11 0SQV-110000-1000-25 OIL STORAGE HOSE e 1
F41-12 0120-110003 CLAMP 52 52 2




EO1-1 L& THIfMFEAHME UPPER & LOWER CRANKCASE ASS

a4 SRR T a4 S RR/UPPER & LOWER CRANKCASE

i

| 2430 29 29




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-1-01 0SQV-011102-1000 OIL NOZZLE Dia. 0.7 Mg Dia. 0.7 2
E01-1-02 0SQV-011104-1000 SEAL RING, FILLER EkOFEHE 1
E01-1-03 0010-090005-0010 BOLT M6x16 12 M6X16 4
E01-1-04 0SQV-011105-1000 BEARING GUARD, LH HFE R 1
E01-1-05 0SQV-01FZ01-1003-0BP00 CRANKCASE ASSY phimFEAES 1
E01-1-06 0SQV-060011-1000 BEARING SLEEVE HEE 2
E01-1-07 0SQV-011107-1000 O-RING 15X1.9 OZU[E 15X1.9 1
E01-1-08 0SQV-011108-1000 FORK SHAFT COVER KX 1
E01-1-09 30403-01400 NEEDLE BEARING RETHE 1
E01-1-10 1F30-011600 OIL SEAL 14X24X6 i 14X24X6 1
E01-1-11 30403-02500 BEARING RETHE 1
E01-1-12 0SQV-011103-1000 RESTRICTION PLUG TITEE 1
E01-1-13 0SQV-011106-1000 BEARING GUARD, RH HHEE R 1
E01-1-14 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2 ALT:- 920301-40078-PG2
E01-1-15 0180-011006 GASKET 14 #R14 1
E01-1-16 0180-021008-00001 BOLT M14X1.25X12 $RFEM14x1.25%12 1
E01-1-17 0SQV-011004-1000 RETAINER, BEARING HhE I ERER 1
E01-1-18 0SQV-011003-1000 RETAINER, BEARING F AT ER 1
E01-1-19 30410-01000 ROLLER 10x14 B4R F10X14 3
E01-1-20 0SQV-012003-1000 BOLT M8x45 124 M8X45 3
EO01-1-21 0700-012105-00001 PLUG, MAIN OIL RAIL FHE 1
E01-1-22 0700-012106-00002 OIL FILTER BOLT HinE L1212 1
E01-1-23 0SQV-012002-1000 BOLT M8X65 12 M8X65 4
E01-1-24 0SQV-012500-1000 BOLT ASSY M8X105 H 418 M8X105 3
E01-1-25 0SQV-012600-1000 BOLT ASSY M8X55 YA 1845 M8X55 1
E01-1-26 0SQV-010001-1001 COUNTERSHAFT OIL SEAL 40X58X8 il 40X58X8 1
E01-1-27 0010-060012-0010 BOLT M6x30 1242 M6X30 3
E01-1-28 0SQV-012400-1000 OIL PRESSURE SWITCH HmEAHAR 1
E01-1-29 0SQV-012700-1000 BOLT ASSY M8X45 H & I8 M8X45 2
E01-1-30 0SQV-012200-1000 BOLT ASSY M9X108 A8 M9X108 6




E01-2 A& A M E4H LEFT& RIGHT SIDE COVER

H &% M %4 K B/RIGHT&LEFT SIDE COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-2-01 0010-021017-0010 BOLT M6x25 12 M6X25 11

E01-2-02 0700-012201 O-RING 5X2 O % $:} ¥ 5X2 1

E01-2-03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL HEMREES 1

E01-2-04 0SQV-013001-1000 CIRCLIP Wz s 1

E01-2-05 30410-00800 ROLLER BEHRF 4

E01-2-06 30403-01200 BEARING 12X16X10 FAEHIIR 12X16X10 1

E01-2-07 0010-080009 OIL SEAL 12X20X5 i 12X20X5 1

E01-2-08 0SQV-013005-1001-0D300 RH SIDE COVER (MIST SILVER BLACK) oIS 1 ALT:- 0SQV-013005-1000-0D300
E01-2-09 0700-013008 PLUG, OIL FILLING hnihE 1

E01-2-10 0110-013030 O-RING 18X3.55 OJ %4t 18X3.55 1

EO01-2-11 0SQV-014001-1000-0D300 LH SIDE COVER (MIST SILVER BLACK) yAES 1

E01-2-12 0010-060012-0010 BOLT M6x30 1244 M6X30 11

E01-2-13 0180-014010 WIRE CLIP HKXAT 1

E01-2-14 01A0-012003 O-RING 35X3.5 Of %%t PE 35X3.5 1

E01-2-15 01A0-012002-0D300 STRAINER COVER (MIST SILVER BLACK) EWE 1

E01-2-16 0DMO0-011006 O-RING 13X2 OJ¥% 35 13X2 1

E01-2-17 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION ERNVEAE 1




E01-3 HJ&E5E OIL PAN

€2 & BUOIL PAN

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-3-01 0SQV-015001-1001-0BP0O0 OIL PAN (MAUD SPIRIT BLACK) MIER 1
E01-3-02 0010-021017-0010 BOLT M6x25 12 M6X25 13
E01-3-03 0010-021014 WASHER 12 #E12 1
E01-3-04 0180-011500 MAGNETIC DRAIN BOLT M12X1.5 TP RGHIZ S M12X1.5 1
E01-3-05 30410-00800 ROLLER BEHERF 2




E02-1 KELEE > B B CYLINDER HEAD COVER

K41% 2/ B R/CYLINDER HEAD COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-1-01 0010-021019-0010 BOLT M6x12 12 M6X12 4
E02-1-02 0SQV-021004-1000 PRESS PLATE ER 1
E02-1-03 0700-021003-00001 CYLINDER HEAD COVER BOLT (GALVANIZED TRIVALENT CHRO) SHHESER 4
E02-1-04 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SIESEREHE 4
E02-1-05 0SQV-021010-1001-0BP00 CYLINDER HEAD COVER ASSY (MAUD SPIRIT BLACK) SHHESHHE 1
E02-1-06 0SQV-021100-1000 PRESS PLATE REERA L 1
E02-1-07 0SQV-021002-1000 GASKET, CYLINDER HEAD COVER SHEEHEHE 1
E02-1-08 0HU0-021002-00001 GULP PIN S 2
E02-1-09 0SQV-170200-1000 SPARK PLUG KIEEAH 2
E02-1-10 0SQV-178000-1000 IGNITION COIL mAKEE 2
E02-1-11 0SQV-021005-1000 LABYRINTH COVER GASKET KESRER- 1




E02-2 Sl 4 S B (1) CYLINDER HEAD(1)

S §L% 4K B(1)/CYLINDER HEAD(1)

8
1/2/3/4/5/13
21 fb&

2

T

77~7+.'

1
1
| 1
1
Iy
1 ! e
e




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-2-03 0SQV-022105-1000 BOLT M6x65 B2 M6X65 2
E02-2-04 0SQV-022106-1001 HEX FLANGE BOLT M6x45 INFNE A THIE R M6X45 10
E02-2-05 0010-080008 DOWEL PIN 8X14 TE L EHP8X14 4
E02-2-06 0SQV-022008-1000 CYLINDER HEAD BOLT M10X150 AL 35 184 M10X150 6
E02-2-07 0700-022016 WASHER 10.5x19x2.3 48 10.5X19X2.3 6
E02-2-08 0SQV-022011-1000 BOLT M6x90 1244 M6X90 2
E02-2-09 0010-023010-0010 BOLT M6x20 12K M6X20 4
E02-2-10 0SQV-022200-1000 CONNECTOR ASSY. g RS AN 1
E02-2-11 1F30-024016 OIL SEAL, SURFACE U h 1
E02-2-12 018B-022810 WATER TEMPERATURE SENSOR KRGS 1
E02-2-14 0MQ0-022500 THERMOSTAT IENEE 1
E02-2-15 0SQV-022002-1000 SEAL RING, THERMOSTAT CAP TEREEIE 1
E02-2-16 0SQV-022001-1000-0BP00 THERMOSTAT CAP (MAUD SPIRIT BLACK) RS 1
E02-2-17 0SQV-022300-1000 GASKET, CYLINDER HEAD SHERRAH 1
E02-2-18 0180-022003-00001 STUD T SLIRAE 4
E02-2-19 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SEEERRFHE 1
E02-2-20 0DM0-022008-00001 CYLINDER HEAD DAMPING BOLT TR EIRE 1
E02-2-21 0SQV-022100-1003-0BP00 CYLINDER HEAD ASSY SELE B 1




E02-3 KL% M B(2) CYLINDER HEAD(2)

S5 E2)/CYLINDER HEAD(2)

]




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-01 0SQV-022004-1000 VALVE, INTAKE HSI] 4
E02-3-02 0SQV-022005-1000 VALVE, EXHAUST S 4
E02-3-03 0MQ0-022003 UPPER SEAT, VALVE SPRING KB E L 8
E02-3-04 0700-022004 LOCK CLIP, VALVE RIS 16
E02-3-05 0MQ0-022005-0370 TAPPET T=3.94 75 7=3.94 8
E02-3-05 0MQ0-022005-0380 TAPPET T=3.96 £+ T=3.96 8
E02-3-05 0MQ0-022005-0390 TAPPET T=3.98 £+ 7=3.98 8
E02-3-05 0MQ0-022005-0400 TAPPET T=4.00 4 T=4.00 8
E02-3-05 0MQO0-022005-0410 TAPPET T=4.02 74 T=4.02 8
E02-3-05 0MQ0-022005-0420 TAPPET T=4.04 4 T=4.04 8
E02-3-05 0MQ0-022005-0430 TAPPET T=4.06 5 T=4.06 8
E02-3-05 0MQO0-022005-0440 TAPPET T=4.08 £+t T=4.08 8
E02-3-05 O0MQ0-022005-0450 TAPPET T=4.10 4 T=4.10 8
E02-3-05 0MQO0-022005-0460 TAPPET T=4.12 B T=4.12 8
E02-3-05 O0MQ0-022005-0470 TAPPET T=4.14 4 T=4.14 8
E02-3-05 0MQ0-022005-0480 TAPPET T=4.16 £+ T=4.16 8
E02-3-05 O0MQ0-022005-0490 TAPPET T=4.18 #E4E T=4.18 8
E02-3-05 0MQ0-022005-0070 TAPPET T=3.34 74 7=3.34 8
E02-3-05 O0MQ0-022005-0080 TAPPET T=3.36 4 T=3.36 8
E02-3-05 0MQ0-022005-0090 TAPPET T=3.38 £+ 7=3.38 8
E02-3-05 0MQO0-022005-0100 TAPPET T=3.40 4 T=3.40 8
E02-3-05 0MQ0-022005-0110 TAPPET T=3.42 74 7=3.42 8
E02-3-05 0MQO0-022005-0120 TAPPET T=3.44 4 T=3.44 8
E02-3-05 0MQ0-022005-0130 TAPPET T=3.46 £+ T=3.46 8
E02-3-05 O0MQ0-022005-0140 TAPPET T=3.48 fE4E T=3.48 8
E02-3-05 0MQ0-022005-0150 TAPPET T=3.50 % T=3.50 8
E02-3-05 O0MQ0-022005-0160 TAPPET T=3.52 fE4E T=3.52 8
E02-3-05 0MQ0-022005-0170 TAPPET T=3.54 % T=3.54 8
E02-3-05 O0MQ0-022005-0180 TAPPET T=3.56 #E4E T=3.56 8
E02-3-05 0MQ0-022005-0190 TAPPET T=3.58 % T=3.58 8
E02-3-05 O0MQ0-022005-0200 TAPPET T=3.60 4 T=3.60 8
E02-3-05 0MQ0-022005-0210 TAPPET T=3.62 ## 7=3.62 8
E02-3-05 0MQ0-022005-0220 TAPPET T=3.64 4 T=3.64 8
E02-3-05 0MQ0-022005-0230 TAPPET T=3.66 £+ T=3.66 8




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-05 0MQO0-022005-0240 TAPPET T=3.68 $E4¥ T=3.68 8
E02-3-05 0MQO0-022005-0250 TAPPET T=3.70 4 T=3.70 8
E02-3-05 0MQO0-022005-0260 TAPPET T=3.72 ¥ T=3.72 8
E02-3-05 0MQO0-022005-0270 TAPPET T=3.74 B+ T=3.74 8
E02-3-05 0MQO0-022005-0280 TAPPET T=3.76 ## T=3.76 8
E02-3-05 0MQO0-022005-0290 TAPPET T=3.78 $E+E T=3.78 8
E02-3-05 0MQO0-022005-0300 TAPPET T=3.80 ## T=3.80 8
E02-3-05 0MQO0-022005-0310 TAPPET T=3.82 $EHE 7=3.82 8
E02-3-05 0MQO0-022005-0320 TAPPET T=3.84 4 T=3.84 8
E02-3-05 0MQO0-022005-0330 TAPPET T=3.86 $E+E T=3.86 8
E02-3-05 0MQO0-022005-0340 TAPPET T=3.88 #&# T=3.88 8
E02-3-05 0MQO0-022005-0350 TAPPET T=3.90 4 T=3.90 8
E02-3-05 0MQO0-022005-0360 TAPPET T=3.92 4 7=3.92 8
E02-3-06 0SQV-022006-1000 LOWER SEAT, VALVE SPRING S BE T E 8
E02-3-07 0SQV-022003-1000-10 VALVE SPRING K|IIHE 8
E02-3-08 0700-022400-1000 SEAL RING, VALVE STEM K BEAY 8




E02-4 K&l 4> M B (3) CYLINDER HEAD(3)

S L7 K F(4)/CYLINDER HEAD(4)

/®

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-4-01 0SQV-023001-1000-0BP00 CYLINDER BODY (MAUD SPIRIT BLACK) SELK 1
E02-4-02 30410-00800 ROLLER BEERF 4
E02-4-03 0SQV-023002-1000 GASKET, CYLINDER SEARR 1




E02-5 B S35 B CAMSHAFT

5 f3) 2 B B/CAMSHAFT

5




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-5-01 30004-060012150 BOLT L3 2

E02-5-02 1F30-024012 BOLT M6x18 1242 M6X18 2

E02-5-03 0700-024003 RETAINER WEFHERA 2

E02-5-04 0SQV-024013-1001 CENTRIFUGAL WHEEL Bl 1

E02-5-05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET BESIERBEE 1

E02-5-06 0SQV-024001-1000 AIR INLET TIMING SPROCKET HSIEREER 1

E02-5-07 0SQV-024200-1000 TIMING CHAIN IERHESRAH 1

E02-5-08 0SQV-024100-1000 CHAIN GUIDE BLOCK S 1

E02-5-09 0SQV-024600-1001 CAMSHAFT, AIR EXHAUST B A4 1 ALT:- 0SQV-024600-1000
E02-5-10 0SQV-024500-1001 CAMSHAFT, AR INLET HE OB 1 ALT:- 0SQV-024500-1000
E02-5-11 0SQV-024005-1001 TENSION PLATE FKEM 1

E02-5-12 0SQV-024009-1000 PIN SHAFT SR EH 1

E02-5-13 0SQV-024008-1000 PLATE, TIMING CHAIN IERYESRTEMR 1

E02-5-14 0010-021019-0010 BOLT M6x12 1242 M6X12 1

E02-5-15 0SQV-024400-1001 HYDRAULIC TENSIONOR RERKERAH 1

E02-5-16 0010-023010-0010 BOLT M6x20 1242 M6X20 2

E02-5-17 0SQV-024401-1000 GASKET, HYDRAULIC TENSIONER BRI EZRE I E 1

E02-5-18 0SQV-024003-1001 CHAIN GUARD PRER 1




EO03 LS B MAGNETO

W LS BUFLYWHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E03-01 0SQV-032000-1001-10 MAGNETO STATOR ASSY WeeNEFEAS 1
E03-02 0180-030001-00001 BOLT M6X30 IR M6x30 3
E03-03 0SQV-032100-1000 STATER WIRE PRESS PLATE EFS&ER 1
E03-04 0010-030002-00001 BOLT M5X16 IRFEM5x16 2
E03-05 0SQV-031000-1001 MAGNETO ROTOR ASSY W% FAS 1




E04-1 B #hEF & 5 (1) CRANKSHAFT &CONNECTING ROD (1)

3% 4F 5 Ak(1)/CRANKSHAFT &CONNECTING ROD(1)




Item No.

Parts Number

Parts Name(EN) Parts Name(CN) Qty Remarks
E04-1-01 0SQV-040110-10A0 PISTON RING KIT BENAST 2
E04-1-02 0110-040006-0050 CIRCLIP, PISTON PIN REHM 4
E04-1-03 0SQV-040008-1000 PISTON PIN TREH 2
E04-1-04 0SQV-040007-1001-Q0-00001 PISTON (MARK 1) EE 2
E04-1-04 0SQV-040007-1001-Q0-00002 PISTON (MARK 1) EE 2
E04-1-05 0SQV-042000-1001-Q0-00001 CONNECTING ROD ASSY EAT AL 2
E04-1-05 0SQV-042000-1001-Q0-00002 CONNECTING ROD ASSY EATARY 2
E04-1-06 0SQV-040009-1000-Q0-00001 PLAIN BEARING, CONNECTING ROD (RED) EME 4
E04-1-06 0SQV-040009-1000-Q0-00002 PLAIN BEARING, CONNECTING ROD (BLACK) ETE 4
E04-1-06 0SQV-040009-1000-Q0-00003 PLAIN BEARING, CONNECTING ROD (BLUE) EMNER 4




E04-2 ##hEF & 5 (2) CRANKSHAFT &CONNECTING ROD (2)

i 647 4 &5 (2)CRANKSHAFT &CONNECTING ROD(2)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 0SQV-040001-1000 BOLT M12x1.25x40 124 1
F04-2-02 0700-040002-00001 WASHER BHE 1
F04-2-03 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT FHE 6
F04-2-03 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN THE 6
F04-2-03 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT THE 6
F04-2-04 0180-040007 WOODRUFF KEY FEE 1
F04-2-05 0SQV-041000-1002 CRANKSHAFT ASSY A S 1




E05 BE& s CLUTCH

B4R ERICLUTCH ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E05-01 0SQV-050001-1000 WASHER 25.2X46X5.8 B 25.2X46X5.8 1
E05-02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP HUMREDNAR 1
E05-03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH HERWE 1
E05-04 0SQV-051000-1000-Q1-00001 CLUTCH SUB ASSY BEHISA 1
E05-05 0SQV-050004-1001 ROD HIFF 1
E05-06 30400-01207 ROLLER BEARING REhE6001 1
E05-07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY HEEH AN 1
E05-08 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER EERYTOMAHE 1
E05-09 0700-013007 WASHER 12.5X18.5X0.6 48 12.5X18.5X0.6 1
E05-10 0SQV-051100-1000-M1 PRIMARY DRIVEN PULLEY ASSY NRNEhEES 1
E05-11 0SQV-051200-1000-M1 CENTRAL SLEEVE ASSY FILEEME 1
E05-12 0SQV-060004-1000 LOCK WASHER BERE 1
E05-13 0SQV-051210-1000-M1 FRICTION DISC ASSY 1 ERAAGI 3
E05-14 0SQV-051220-1000-M1 FRICTION DISC ASSY 2 EEAFAGDT 3
E05-15 0SQV-051213-1000-M1 DRIVEN DISC 1 MzhR I 1
E05-16 0SQV-051214-1000-M1 DRIVEN DISC 2 MEIR I 4




E06-1 #RYZ%1 B i (1) TRANSMISSION SYSTEM (1)

BB TE i (1) TRANSMISSION SYSTEM(1)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-1-01 30102-060016810 SCREW M6X16 24T M6X16 1
E06-1-02 0SQV-065100-1001 SPRING, ROCKER ARM BMEEMIEE 5 1 ALT:- 0SQV-065100-1000
E06-1-03 0700-064001 WASHER 6.3X16.3X1.2 48 6.3X16.3X1.2 2
E06-1-04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT BAEMIEEHE 1
E06-1-05 30004-060016130 BOLT M6x16 IRFEM6x16 1
E06-1-06 0SQV-064100-1002 CAM, GEARSHIFT DRUM E2RAN 1
E06-1-07 30406-00303 NEEDLE BEARING RET 2
E06-1-08 0SQV-064002-1000 SHIFT DRUM BUSHING TREWNE 1
E06-1-09 30400-02505 BEARING R Th 1
E06-1-10 0010-090005-0010 BOLT M6x16 12 M6X16 1
E06-1-11 0SQV-064001-1001 SHIFT DRUM TR 1
E06-1-12 0SQV-060012-1000 O-RING 31X2.5 O 31X2.5 1
E06-1-13 0SQV-060400-1001 GEAR SENSOR BRI ERER A 1
E06-1-14 0010-021017-0010 BOLT M6x25 1244 M6X25 2
E06-1-15 0SQV-063000-1001 GEARSHIFT ROD BETAS 1
E06-1-16 0DM0-063002-00001 SHIFT POSITION SPRING PIN R E MR E 1
E06-1-17 0SQV-060013-1000 WASHER 14X28X1 HPE 14X28X1 1
E06-1-18 0SQV-060002-1000 SHIFT FORK (LH & RH) BEEY(E. B) 2
E06-1-19 0SQV-060003-1000 SHIFT FORK (MIDDLE) BN (F) 1
E06-1-20 0SQV-060102-1002 FORK SHAFT ®RX 1
E06-1-21 0SQV-060015-1001 DOWEL PIN 6 ELLEH6 1
E06-1-22 0700-064003-00001 SLEEVE, SWING ARM, GEARSHIFT BREEAEEWHE 1
E06-1-23 0700-063007 SPRING, CONTACTOR filSLIBEE 1
E06-1-24 0700-063008 BALL CONTACTOR Bk fih Sk 1




E06-2 #4255 4 5 (2) TRANSMISSION SYSTEM(2)

Remarks

ALT:- 0SQV-061012-1000

Qty

Parts Name(CN)

12EM20%1.5

EMEBE20

= B

BB R(2)ITRANSMISSION SYSTEM(2)

Parts Name(EN)

NUT M20X1.5

CIRCLIP 20

BEARING, MAIN SHAFT

Parts Number

0700-061002-00002

0700-061003

0SQV-061012-1000-10

Item No.

E06-2-01

E06-2-02

E06-2-03




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-2-04 0SQV-061001-1000 MAIN SHAFT FH 1
E06-2-05 0SQV-061008-1000 WASHER 25.2X31X1 #4[E 25.2X31X1 2
E06-2-06 0SQV-061011-1000 BUSHING 25X28X12 #£ 25X28X12 1
E06-2-07 0SQV-061009-1000 5TH GEAR, MAIN SHAFT THAMER 1
E06-2-08 0DMO0-062017 CIRCLIPS FOR SHAFT 25 s M 3 25 3
E06-2-09 0SQV-061007-1000 3RD4TH GEAR, MAIN SHAFT FH=_miEE 1
E06-2-10 0DMO0-062016 SPLINE WASHER 25x31x1 TERBE 2
E06-2-11 0SQV-061006-1000 SPLINE SLEEVE TERE 1
E06-2-12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT FHIANEER 1
E06-2-13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT FH AR 1
E06-2-14 0SQV-061002-1000 WASHER 20.2X31X1.5 #HE 20.2X31X1.5 3
E06-2-15 30499-02004 NEEDLE BEARING KMJ20X26X13.8X1S FET K KMJ20X26X13.8X1S 2
E06-2-16 0700-061016 CIRCLIPS FOR SHAFT20 A E20 2
E06-2-17 0SQV-062102-1000 SHAFT SLEEVE HE 1
E06-2-18 0SQV-062101-1000 1ST GEAR, COUNTERSHAFT Bl — AR 1
E06-2-19 0SQV-062013-1000 5TH GEAR, COUNTERSHAFT Bl AR 1
E06-2-20 30801-02805 CIRCLIPS FOR SHAFT 28 AR M 28 3
E06-2-21 0SQV-062008-1000 WASHER, SPLINE TEREE 2
E06-2-22 0SQV-062012-1000 3RD GEAR, COUNTERSHAFT Bl =% 1
E06-2-23 0SQV-062011-1000 SPLINE SLEEVE TERE 1
E06-2-24 0SQV-062009-1000 4TH GEAR, COUNTERSHAFT s 1
E06-2-25 0SQV-062006-1000 28.2x36x1 H1JE 28.2X36X1 1
E06-2-26 0SQV-062005-1000 28x10.5 % 28X10.5 1
E06-2-27 0SQV-062007-1001 6TH GEAR, COUNTERSHAFT Bl AR 1
E06-2-28 0SQV-062004-1000 2ND, COUNTERSHAFT Bl Rk 1
E06-2-29 0SQV-062001-1001 COUNTERSHAFT R 1
E06-2-30 0SQV-062003-1000-10 COUNTERSHAFT BEARING 62x28 | Fhih 7k 62X28 1 ALT:- 0SQV-062003-1000
E06-2-31 0800-062205 O-RING 25X2 O %4t 25X2 1
E06-2-32 0SQV-062002-1000 SHAFT SLEEVE, COUNTERSHAFT FHHE 1
E06-2-33 0MQO0-062030 SPROCKET, OUTPUT RMEgERES 1
E06-2-34 0700-062015 WASHER FHAE 1
E06-2-35 0SQV-060014-1001 NUT M20x1.5 eSS 1 ALT:- 0SQV-060014-1000
E06-2-36 0SQV-061000-1000 MAIN SHAFT FHAS 1
E06-2-37 0SQV-062000-1002 COUNTERSHAFT ASSY BIHAT 1




EQO7 JHIB R4 A LUBRICATION SYSTEM

B A4 5 W/ILUBRICATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E07-01 30801-01100 CIRCLIPS FOR SHAFT 11 A M EILL 1
E07-02 0SQV-071003-1000 WASHER 11X20X1 [ 11X20X1 2
E07-03 0SQV-071001-1001 GEAR, OIL PUMP HLRRIAR 1
E07-04 30406-00402 ROLLER NEEDLE P4x21.8 RETP4%21.8 1
E07-05 0SQV-071002-1000 SHAFT, OIL PUMP HLimSRH 1
E07-06 0010-023010-0010 BOLT M6x20 1242 M6X20 4
E07-07 0SQV-071101-10A0 OIL PUMP COVER ASSY HBEREES 1
E07-08 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2 ALT:- 920301-40078-PG2
E07-09 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHHMRIMNEF 1
E07-10 0700-071004 INNER ROTOR, MAIN OIL PUMP FHHRAEF 1
E07-11 30406-00400 ROLLER NEEDLE P4x15.8 TR%T P4X15.8 1
E07-12 0700-070101-00001 GASKET, OIL SUCTION PAN RHERHE 1
E07-13 0SQV-073100-1000 FILTER SIRBES 1
E07-14 0700-070200 OIL FILTER HUBIRSER S 1
E07-15 0SQV-072100-1000 OIL COOLER MAAERAY 1
E07-16 0SQV-072003-1000 SEAL RING, OIL COOLER MAREHE 2
E07-17 0SQV-028002-1000-M1 CLAMP Dia 22.5 T4 22.5 4
E07-18 0SQV-072001-1000 WATER OUTLET PIPE, OIL COOLER AR KE 1
E07-19 0010-023008-00001 BOLT M6X18 IRFEM6x18 4 ALT:- 0010-023008-0010
E07-20 0SQV-072002-1000 WATER INLET PIPE, OIL COOLER MARHKE 1
E07-21 0SQV-072200-1001-M1 TIE BAND SN 1




E08 JKE LS WATER PUMP

KZEERIWATER PUMP

id

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E08-01 OHTB-065202 BOLT M6x42 12 M6X42 4
E08-02 0180-014010 WIRE CLIP “%FAE 1
E08-03 0SQV-081000-1001-0BUQOO WATER PUMP SUB ASSY KRN B 1
E08-04 0SQV-081009-1000 O-RING ORFZHE 1
E08-05 0SQV-080002-1000 O-RING 33x2.65 OJF % £} 33X2.65 1




E09 &3 R4 STARTING SYSTEM
w3 A% B R/STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E09-01 30102-060012810 SCREW 1RET 6
E09-02 0SQV-091000-1001 OVERRIDING CLUTCH ASSY BHEasRAYT 1
E09-03 0SQV-092000-1002 GEAR, STARTING MOTOR EMARRRAEY 1 ALT:- 0SQV-092000-1001
E09-04 0700-090003 SHAFT, MIDDLE GEAR B A 1
E09-05 0SQV-090001-1000 DUAL GEAR WERAE 1
E09-06 0SQV-093000-1000 STARTING MOTOR A 1
E09-07 0010-021017-0010 BOLT M6x25 L3 2




E16 P45l M B BALANCER SHAFT

V4% 5 B/BALANCER SHAFT

E16-04

30400-02009

e
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

E16-01 0SQV-161000-1002 FRONT BALANCING SHAFT ASSY AT F & A 1 ALT:- 0SQV-161000-1001
E16-02 0SQV-162000-1001 REAR BALANCING SHAFT e gAY 1
E16-03 0SQV-011002-1000-Q0-00001 PLAIN BEARING, BALANCER SHAFT (RED) FEEHHE 4
E16-03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCER SHAFT (BLACK) FEHHE 4
E16-03 0SQV-011002-1000-Q0-00003 PLAIN BEARING, BALANCER SHAFT (BLUE) FEHE 4

BEARING R ThHE 2




E17 WX TRAEFIBH2E THROTTLE&INJECTOR

FR T RARIB &/ THROTTLE&INJECTOR

/&

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E17-01 0SQV-022009-1000 O-RING 46.2X2 O%![E 46.2X2 2
E17-02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY HEIIRERERS 1
E17-03 0010-023008-00001 BOLT I2HEM6x18 3 ALT:- 0010-023008-0010
E17-04 0SQV-022410-1000 CLAMP 62 562 2
E17-05 0SQV-173000-1000-10 THROTTLE BODY ASSY TEIMERA 1
E17-06 0SQV-173200-1001 FUEL PIPE ASSY RS ERE S 1
E17-07 0010-090005-0010 BOLT M6x16 12 M6X16 1




